
 

 

INFRASTRUTTURE IDRAULICHE, SANITARIO

 
 
 

N-NITROSODIMETHYLAMINE

 
 

 
 
 

 
 
Relatore:
PROF. ING

 
Correlator
PROF. SHANE 

 

 

 
DOTTORATO DI RICERCA IN INGEGNER

INFRASTRUTTURE IDRAULICHE, SANITARIO
E DEI TRASPORTI 

XXVI Ciclo (2010-2013) 
DIPARTIMENTO DI INGEGNERIA CIVILE E AMBIENTALE

UNIVERSITÀ DEGLI STUDI DI CATANIA

FORMATION AND CONTROL OF
NITROSODIMETHYLAMINE 

WASTEWATER RECLAIMED FOR 
INDIRECT POTABLE REUSE

FORMAZIONE E CONTROLLO
N-NITROSODIMETILAMMINA (NDMA)

IN ACQUE REFLUE DESTINATE AL
POTABILE INDIRETTO 

DOTT. ING. MASSIMILIANO SGROI

Relatore: 
ING. PAOLO ROCCARO 

Correlatore: 
HANE A. SNYDER 

PROF. ING. SALVATORE  

 

RIA DELLE  
INFRASTRUTTURE IDRAULICHE, SANITARIO-AMBIENTALI  
[...]
(e.g. dimethylsulfamide (DMS)), daminozide, and its decomposition by-
products 1,1-dimethylhydrazine (UDMH) (Schmidt and Brauch, 2008) 
have been shown to be precursors of NDMA upon ozonation. In addi-
tion, some dyes and related compounds were shown to produce NDMA 
during ozonation (Oya et al., 2008). The molar conversion yields of 
tolylfluanid, daminozide, and their decomposition products to NDMA 
by ozonation range from 9 to 80% (Schmidt and Brauch, 2008). On the 
other hand, the molar conversion yields of DMA and these reported 
dyes and related compounds (e.g., methylene blue anf N,N-dimethyl-p-
phenylenediamine) to NDMA were on order of 0.01%, and therefore, 
their contributions to NDMA precursors in environmental water were 
considered to be very low. Noteworthy is that NDMA production from 
DMA increased when the inorganic constituent HA was spiked during 



Chapter 2 

 

28 

 

ozonation (Padhye et al., 2011; Andrzejewski et al., 2012). In addition, 
Padhye et al. (2011) observed NDMA formation from the ozonation of 
several water treatment polymers, including polyamines and cationic 
polyacrylamides. Particularly, poly(diallyldimethylammonium chloride) 
(polyDADMAC) yielded the highest amount of NDMA among the stud-
ied polymers and the NDMA formation was related to the DMA release. 
In general NDMA presence and formation are generally low in pristine 
water bodies (Gerecke and Sedlak, 2003), while wastewater often con-
tains significant concentrations of NDMA and other nitrosamines (Sed-
lak et al., 2005; Krauss et al., 2009) as well as considerable concentrations 
of NDMA precursors (Krasner et al., 2009). 

2.3.7 NDMA removal 

Because they are fairly hydrophilic (e.g., KOW = 0.27 for NDMA) 
(ATSDR, 1989; Mitch et al., 2003b), nitrosamines sorb poorly to acti-
vated carbon. Furthermore, chloramines are typically added after acti-
vated carbon treatment, so nitrosamines will normally not be present in 
drinking waters treated by activated carbon. Because adsorption of ni-
trosamines after formation is not feasible, sorption can only be applied 
for the removal of nitrosamine precursors. 
Ultraviolet (UV) irradiation has been known to be an efficient method 
for removing NDMA. Based on the strong UV absorption of NDMA at 
227 nm and 332 nm with the quantum yield of 0.13 for NDMA photoly-
sis in aqueous solution (Sharpless and Linden, 2003), several studies have 
reported that NDMA-contaminated water can be effectively treated by 
UV using low pressure or medium pressure Hg lamps (Jobb et al., 1994; 
Sharpless and Linden, 2003; Stefan and Bolton, 2002). In addition, 
NDMA photolysis seems to be favored by acidic conditions (Stefan and 
Bolton, 2002). Because a UV fluence of ~1000 mJ/cm2 is required for a 
log order reduction in NDMA (Sharpless and Linden, 2003), UV treat-
ment for nitrosamine destruction is more expensive than for disinfec-
tion. While effective for destruction of nitrosamines, UV treatment at 
fluence near 1000 mJ/cm2 is only partially effective at destruction of ni-
trosamine precursors (Krasner et al., 2013). 
While spiking experiments with surface water, ozone alone had little im-
pact on the removal of NDMA (12% removal at 10 mg O3/L), but 
ozone with peroxide achieved a similar level of destruction with signifi-
cantly less ozone (12% removal at 1.5 mg O3/L + 0.5 mg peroxide/L 



2. Background information 

 

 29

and 46% removal at 10 mg O3/L + 3.5 mg peroxide/L) (Pisarenko et al., 
2012). In both cases the NDMA destruction was limited and the levels 
of degradation were consistent with the second-order ozone (kO3 = 5.3 
× 10-2 M-1 s-1) and ˙OH (k˙OH = 4.6 × 108 M-1 s-1) rate constants for 
NDMA (Lee et al., 2007b). In wastewater, net direct formation of 
NDMA was observed after either ozone or ozone/peroxide treatment 
(Pisarenko et al., 2012). 

2.3.8 NDMA precursors removal 

Because nitrosamines can continue to form in distribution systems 
unless the precursors have been removed or transformed, several studies 
have been focused on NDMA precursors removal by different water and 
wastewater treatments. Activated sludge treatments were shown to be 
able to remove small polar and charged NDMA and other nitrosamines’ 
precursors to about 80%. In contrast, less polar precursors were deter-
mined to be more recalcitrant (Krauss et al., 2010). In a study conducted 
in 12 wastewater treatment plants (WWTP) in Japan (Yoon et al., 2011), 
the rate of NDMA formation potential (NDMA FP) reduction from in-
fluent to secondary effluent varied between 85% and 98%. NDMA FP 
was also reduced in surface water and municipal wastewater effluent by 
powdered activated carbon (PAC) and granular activated carbon (GAC) 
(Sacher et al., 2008, Hanigan et al., 2012). In both the treatments, re-
moval of NDMA FP exceeded removal of DOC and UV, surrogate 
measures for traditional disinfection by-products (DBP) (Hanigan et al., 
2012). RO resulted as a very effective treatment for NDMA precursor 
removal. Apart from larger molecules, RO also affects small charged 
precursors such as dimethylamine (DMA); only small uncharged mole-
cules such as dimethylsufamide or dimethylformamide (DMF) have a 
higher probability of passing through RO membranes to a larger extent 
(Mitch and Sedlak, 2004; Krauss et al., 2010). On the other hand, reverse 
osmosis doesn’t appear to be very efficient in NDMA rejection; removal 
ranging from negligible up to 86% is reported in literature (Plumlee et al., 
2008; Fujioka et al., 2012; Fujioka et al., 2013). However, the combina-
tion of RO with UV treatment enables the achievement of final concen-
tration of NDMA in compliance with water reuse requirements (Ontario 
Ministry of the Environment, 2006; California Department of Public 
Health, 2010). Recently, several studies reported an enhanced NDMA 
formation in presence of chloramine after UV irradiation or UV/H2O2 



Chapter 2 

 

30 

 

treatment of swimming pool water and selected pharmaceuticals (Chen 
et al., 2011; Redjenovic et al., 2012; Farré et al., 2012; Soltermann et al., 
2013). The effect of UV and UV/H2O2 on NDMA precursors and their 
degradation is particularly relevant and it needs a deeper investigation, as 
these technologies are considered the best available to remove NDMA 
from water (USEPA, 2008), specially for water reuse application. 
    
 



 

3 MAT

3.1 M

3.1.1

Part of experiments was conducted using water samples from
sin wastewater reclamation plant (WWRP), a 
(WWRP) placed in El Segundo (Los Angeles), Cali
lamation plant receives a waste
stream wastewater treatment plant (WWTP)
that treats large part of sewages produced in
California (USA). 
vanced technologies 
non-potable applications.
ter for indirect po
plant has the capacity to produce 47318 m
protect the South bay’s coastal groundwater 
intrusion from the Pacific Ocean.
from drinking water wells
process scheme
osmosis (RO), advanced oxidation processes (i.e. UV/H
tion, lime stabi
rite (NaClO) (dose of 4 mg/L as chlorine (Cl
 

Figure 3

MATERIALS AND METHODS 

MATERIALS AND WATERS USED 

3.1.1 West Basin wastewater reclamation plant

Part of experiments was conducted using water samples from
sin wastewater reclamation plant (WWRP), a water treatment
(WWRP) placed in El Segundo (Los Angeles), California (USA).
lamation plant receives a wastewater secondary effluent 
stream wastewater treatment plant (WWTP) (named
that treats large part of sewages produced in the city of
California (USA).  West Basin WWRP is able to produce
vanced technologies recycled water of qualities necessary for potable and 

potable applications. One line of treatment is utilized to 
for indirect potable application by injection in aquifer

plant has the capacity to produce 47318 m3/d of wa
protect the South bay’s coastal groundwater reservoirs against saltwater 
intrusion from the Pacific Ocean. Later, this groundwater
from drinking water wells and treated for potable 
process scheme of the IPR system includes microfiltration (MF), reverse 
osmosis (RO), advanced oxidation processes (i.e. UV/H
tion, lime stabilization (pH 8) and final disinfection by sodium hypochl
rite (NaClO) (dose of 4 mg/L as chlorine (Cl2)) (Figure 

3.1 Scheme of West Basin WWRP. MF, Microfiltration; RO, reverse 
osmosis; NaOCl, sodium hypochlorite; H2O2, hydrogen peroxide

 

 

reclamation plant (WWRP) 

Part of experiments was conducted using water samples from West Ba-
ter treatment plant 

fornia (USA). The rec-
water secondary effluent from an up-

named Hyperion WWTP) 
the city of Los Angeles, 

able to produce through ad-
recycled water of qualities necessary for potable and 

One line of treatment is utilized to recycle wa-
aquifer. This line of the 

/d of water which is used to 
reservoirs against saltwater 

this groundwater is pumped out 
and treated for potable water supply. The 

includes microfiltration (MF), reverse 
osmosis (RO), advanced oxidation processes (i.e. UV/H2O2), decarbona-

tion (pH 8) and final disinfection by sodium hypochlo-
Figure 3.1).  

 
MF, Microfiltration; RO, reverse 

, hydrogen peroxide 



Chapter 3 

 

32 

 

Decarbonation towers strip carbon dioxide (CO2) raising the pH and re-
ducing the amount of lime to add for stabilizing the water and reaching 
pH 8. Based on pH control and saturated lime alkalinity, about 60% of 
the flow is sent to the decarbonation towers and the remaining 40% is 
bypassed. NaClO (10 mg/L as Cl2) is also added before MF for mem-
branes fouling control; chloramines are formed because of the elevated 
ammonia load present in water (Table 3.1). 
 

Table 3.1 Water quality parameters at West Basin WWRP 

Water parameter 
RO  
feed  

RO  
permeate    

Final  
effluent 

Pilot 
system         
effluent 

Chloride (mg/L) 158.0 4.1 8.2 (1.9)e 7.4 
Nitrate (mg/L as Na) 2.0 0.4 0.6 (0.2) 0.4 
Nitrite (mg/L as N) 0.5 0.1 0.2 (0.1) n.a.f 

Ammonia (mg/L as N) 39.0 2.1 2.9 (0.5) 3.0 
TKNb (mg/L) 42.0 3.2 3.1 (0.3) 3.1 
TNc (mg/L) 42.7 3.7 5.5 (1.0) 6.8 
DOCd (mg/L) 11.1 0.2 0.2 (0.1) 0.5 
a N, nitrogen. b TKN, total kjeldahl nitrogen. c TN, total nitrogen. d DOC, dissolved organic carbon.e 

(± one standard deviation of the measurement derived from the standard curve). f n.a., not available.  

 
The ultraviolet disinfection and oxidation system consists of three paral-
lel trains. Each train is comprised of two chambers connected in series. 
Each chamber comprises two reactor also connected in series, while each 
reactor houses 72 low pressure lamps. All the reactors operate equally so 
that individual reactor performance can be considered additive. The UV 
system operates in a steady state condition; the control system can only 
vary two parameters, output power and flow, in order to achieve a target 
NDMA reduction of around 1 - 1.3 log. The Electrical Energy per Order 
(EE/O) is used to provide instant feedback on the system performance. 
The EE/O metric is defined as the required electrical energy in kilowatt-
hours (kWh) to reduce a given contaminant by 1 log per thousand gal-
lons. The EE/O is dependent on water quality. At the investigated 
WWRP, the UV system operates with 4 reactors in service per train. Fig-
ure 3.2 shows the UV system schematic. 
Recently a pilot system (Figure 3.3), including ozone, chlorine addition, 
MF and RO, has been installed at the WWRP to get the design parame-
ters for a full scale ozone system to be built before MF and chloramina-
tion in order to improve the biofouling control process and reduce the 



 

back wash fre
receives the influent to West Basin WWRP.
 

Figure 3

 
 

Figure 3

3.1.2

Different campaigns of 
Hyperion
ple and treats wastewater characterized by about 90% from domestic 
discharges.

3

back wash frequency of the MF and RO membranes.
receives the influent to West Basin WWRP. 

3.2  UV system at West Basin WWRP 

3.3 Pilot system at West Basin WWRP. MF, Microfiltration; RO, r
verse osmosis; NaOCl, sodium hypochlorite 

3.1.2 Hyperion wastewater treatment plant 

Different campaigns of water samples collection were
Hyperion WWTP. The wastewater plant serves about four million pe
ple and treats wastewater characterized by about 90% from domestic 
discharges. Industrial sources are few and include textile factories and 

3. Materials and methods 

 

33

quency of the MF and RO membranes. The pilot system 

 

 
MF, Microfiltration; RO, re-

(WWTP) 

were also conducted at 
serves about four million peo-

ple and treats wastewater characterized by about 90% from domestic 
Industrial sources are few and include textile factories and 



Chapter 3 

 

34 

 

carpet dye operations. The unchlorinated final effluent is in part dis-
charged to the ocean and in part sent to the downstream WWRP (West 
Basin). Water quality parameters of plant influent, primary effluent and 
secondary effluent are shown in Table 3.2. 
  

Table 3.2 Typical  water quality parameters at Hyperion WWTP 

Water parameter Influent 
Primary          
effluent 

Secondary       
effluent 

Conductivity (µS/cm) 1290 1150 1348 (104.7)i 
Alkalinity (mg/L as CaCO3

a) 314 354 298 (24.8) 
Sulfate (mg/L) 111 106 110 (5.6) 
Chloride (mg/L) 154 194 199 (16.4) 
Bromide (µg/L) 254 349 370 
Nitrate (mg/L as Nb) 0.3 0.2 4.0 (2.1) 
Nitrite (mg/L as N) 0.4 0.5 1.7 (0.7) 
Ammonia (mg/L as N) 38.8 50.5 40.6 (4.7) 
TKNc (mg/L) 57 69 50 (0.5) 
pH 7.6 7.7 7.7 (0.4) 
SUVAd (L/mg m) 1.94 1.90 1.52 (0.1) 
TOCe (mg/L) n.a.l 66.7 (2.6) 14.7 (1.6) 
DOCf (mg/L) 33.0 19.4 14.3 (1.9) 
UV254

g (1/cm) 0.639 0.368 0.210 (0.02) 
TSSh (mg/L) n.a. 2105 (259.9) 12 (2.7) 
a CaCO3, calcium carbonate. b N, nitrogen. c TKN, total kjeldahl nitrogen. d TN, total nitrogen. d 
SUVA, specific UV absorbance. e TOC, total organic carbon. f DOC, dissolved organic carbon. 
DOC was measured after 0.7 um filtration. g UV254, UV absorbance at 254 nm. h TSS, total sus-
pended solids.i (± one standard deviation of the measurement derived from the standard curve). l n.a., 
not available. Reported TOC and TSS values of WWTP primary effluent are related to October 
2012 monthly average. 

 
The plant scheme consists of preliminary treatments, primary sedimenta-
tion and secondary treatment where high-purity-oxygen is directly bub-
bled into the activated sludge reactor having a sludge retention time of 
1.5 days. Sludge from the secondary treatment is transferred to the waste 
activated sludge (WAS) thickening centrifuges. In addition, part of the 
sludge from primary treatment is also moved to these centrifuges. Prima-
ry sludge (PS) and thickened WAS are pumped together to the anaerobic 
digesters operating under thermophile condition at about 53°C with di-
rect steam injection for stabilization and solids reduction and with a 
sludge retention time of about 15 days. Finally, the digested sludge is 
pumped to the dewatering centrifuges. Supernatant from dewatering 
centrifuges and WAS thickening (WAST) centrifuges are sent back to the 



 

head of the plant. Dewatered biosolids are trucked off
through a diversified management plan utilizing 100% beneficial use. 
The whole plant scheme is shown in 
 

Figure 3

 
The cationic polymer Mannich is used as a chemical conditi
for WAS thickening centrifuges and digested sludge dewatering. The da
ly usage is 757 cubic meters of diluted polymer with 0.22% of active i
gredient (3% is the active ingredient percentage in the undiluted polymer 
emulsion). About 70% of the M
sludge dewatering and 30% for WAS and PS thickening. An anionic po
ymer is used in primary treatment to aid coagulation. The daily usage is 
280 cubic meters of 3% active ingredient solution, diluted to 0.03% b
fore injec

3.1.3

All purchased solvents (methanol, methylene chloride) were HPLC grade 
or superior, obtained from Fisher Scientific and used without further p
rification. Tert
was used as 
dimethylformamide,
droxide,

3

head of the plant. Dewatered biosolids are trucked off
through a diversified management plan utilizing 100% beneficial use. 
The whole plant scheme is shown in Figure 3.4.  